Appendix L

Castellina Specific Plan
Infrastructure Master Plan

ESA



County of Madera
Castellina Specific Plan Area

Infrastructure Master Plan

Prepared for Castellina, LLC

and the County of Madera

APRIL 2019

PARKWAY
ENTRY

ROAD 27

PARKWAY
ENTRY

o

LEGEND I=

&

1 Very Low Density Residential (CVLDR) Q

[ Low Density Residential (CLOR) o
[ Active Adult Community (CAAC)

l:l Medium Density Residential (CMDR)
I Hign Desnity Residential (CHDR)
I wixed-Use (GToMU)

[ Park/ Open Space (CPOS)

C3 !

75 AGRES




/~

Castellina, LLC

and

County of Madera

Infrastructure Master Plan

APRIL 2019

Prepared By:

Kimley-Horn and Associates, Inc.

In Association with:

Wood Rodgers, Inc.
House Moran Consulting Engineers, Inc.
[...]
preliminary analysis for the wastewater
collection and treatment system that will
serve the Castellina development area.

As part of this Wastewater System
Technical Memorandum, the following
items are presented:

o The wastewater generation rates
for the development area

e The sanitary sewer system infrastructure that conveys the projected flows to the
proposed wastewater treatment plant



The results and conclusions of the wastewater modeling are based on serving the wastewater
collection system for the proposed development area. It is understood that additional in tract

wastewater collection system piping will be required within each of the development areas to
serve the individual users.

The Castellina Development area consists of approximately 616 gross' acres and 510 net?

acres located north of the City of Madera. The area and the proposed land use are depicted
on Figure 2.

PARKWAY
ENTRY

A2

PARGEL 1.2

_ _ _ N _ _ _ _ |
5 AGRES AB

PARCEL 1.9

; 18 AGRES

ROAD 27

PARCEL 1.1

B4

PARCEL 2.3
21 AGRES

PARKWAY
ENTRY

o
(8 =]
LEGEND 45
o~
[ Very Low Density Residential (CYLDR) a
[ Low Densty Residential (CLDRy o
[ Active Adutt Community (CAAG) -
[ Medium Density Residential (CMDR) |
I tigh Desnity Residential (CHDR)
I wixed-Use (CTCMU)
[:] Park / Open Space (CPOS) D6 PARCEL 32
@ PARCEL 4.6 75 AERES I
4 ACRES |
: : I avenuetz “_JI
l BN f-——--—J PARKIIAY I
: ENTRY

Figure 2 — Land Use Plan with Acreages

" Gross Acreage, as defined by the Madera County General Plan, “includes all land (including streets and rights-
of-way) designated for a particular residential use” (i.e., development parcel, not including main collector roads)
2 Net acreage, as defined by the Madera County General Plan, “excludes streets and rights-of-way...Net acreage

is the standard typically used in zoning, while gross acreage is more commonly used in General Plan designations.”
From this definition, net densities were calculated.

Infrastructure Master Plan — Wastewater System Castellina



This Plan consists of an analysis of the proposed wastewater infrastructure necessary to serve
the development area. A hydraulic model was developed to analyze the improvements
required to accommodate the growth of the development area.

The Castellina Development is proposed to be divided into five major development areas:
Village A, B, C, D, and the Town Center. The areas will be developed with a variety of land
uses including residential, active adult community, mixed use, open space, and parks. The
total gross area is approximately 790 acres. Each land use generates wastewater flow based
on unit flow factors, either with GPD/DU for Residential Units, or GPD/Acre for Active Open
space and Schools. The Average Daily Flow (ADF) Unit Flow Factors that are used for the
Area are shown below in Table 1.

Land Use Category Development
Flow Factor (GPD/DU) or
(GPD/ac)

Very Low Density 210

Low Density Residential 210
Medium Density Residential 210
High Density Residential 110
Mixed Use 210

Active Adult Amenity Center 110
Active Open 300

School 1,000

Infrastructure Master Plan — Wastewater System Castellina



A summary of the proposed land use acreages and residential unit counts that generate
wastewater flows for the planned development are shown in Table 2. Residential Average
Daily Flow is calculated by multiplying the unit flow factor by the net units. The Active Open
land use category and School land use category are calculated by multiplying the unit factor
flow by net acres. All Peak Hourly Flow is calculated with a peaking factor of 3. The detail for
the calculated flows for each village can be found in Appendix 1.

Unit Flow Factor Net Area Average Peak Hourly
Land Use (GPD/unit) or e Daily Flow | £, (GPD)
(GPDJac) (GPD)
Very Low Density 210 N/A 95 19,950 59,850
Low Density
Residential 210 N/A 1,105 232,050 696,150
Medium Density
Residential 210 N/A 1,035 217,350 652,050
High Density
Residential 110 N/A 240 26,400 79,200
Mixed Use 210 N/A 195 40,950 122,850
Active Adult
Amenity Center 110 N/A 402 44,220 132,660
Active Open 300 66 N/A 19,920 59,760
School 1,000 12 N/A 12,000 36,000

Infrastructure Master Plan — Wastewater System Castellina



This section of the Technical Memorandum summarizes the procedures, criteria and
assumptions used in the hydraulic modeling analyses and presents the conclusions
developed from review of the model output data.

The following procedure was used for the hydraulic model analysis of the sanitary sewer
system.

e The primary wastewater generation areas within the proposed development were
delineated by sewer basins.

o The land use areas, with their respective generation rates, were assigned a manhole
node to tie into the trunk system.

o Proposed land use acreages and wastewater generation for each manhole point of
connection were tabulated and allocated.

o Wastewater flows, including average dry weather flows and factored peak flows were
calculated and allocated at each node point.

o Average dry weather flows were calculated using the Average Dry Weather Unit Flow
Factors for the land use types within each wastewater shed.

o Factored flows were calculated by multiplying average dry weather flows by a peaking
factor of 3.0.

Pipe sizes were initially sized based on peak buildout flows and pipe capacities based on
minimum pipe slopes. The hydraulic modeling results can be found in the Appendix to this
memorandum.

The proposed pipe size diameters were selected using the following pipe criteria:

e Minimum pipe diameter is 8-inches.

o Pipes 15-inches and less in diameter are designed to have a maximum depth of flow
of 50% of the pipe diameter.

e Pipes larger than 15-inches in diameter are designed to have a maximum depth of
flow of 75% of the pipe diameter.

o Pipe sizes have been selected assuming pipes will be installed at minimum slopes:
0.0035 ft/ft for 15-inch diameter and less; 0.0010 ft/ft for larger than 15-inch.

Infrastructure Master Plan — Wastewater System Castellina



e The minimum slope for a pipe is a slope that yields a minimum 2 feet per second
velocity when flowing at design capacity for 15-inch diameter and less, and 1.75 feet
per second for pipes larger than 15-inch.

The following are the assumptions that were utilized in the preparation and analysis of the
hydraulic models for the proposed wastewater system

¢ The minimum pipeline diameter for modeling purposes is 8-inches.

A hydraulic model of the skeletonized system representing the proposed collection system
was developed utilizing the SewerCAD hydraulic modeling software by Bentley. A static model
was developed to analyze average daily flow and peak hourly flow. Both model input and
output data were reviewed for consistency with industry standard criteria and design
standards.

The hydraulic model was analyzed under the average daily flow and peak hourly flow. The
peak hourly flow model scenario was used to identify the sewer system required to serve the
area. The model results included in the Appendix 2 and Appendix 3 to this memorandum
present the results of the proposed land use flows.

Based on the currently available land use plans for the development, the sewer system
construction required to provide service to the area includes:

e One (1) Wastewater Treatment Plant

e Approximately 41,000 LF of 8" — 18” gravity sewer main
o Approximately 20,300 LF of 8” gravity sewer main

Approximately 9,000 LF of 10” gravity sewer main

Approximately 5,900 LF of 12” gravity sewer main

Approximately 2,200 LF of 15” gravity sewer main

Approximately 3,600 LF of 18” gravity sewer main

O O O O

The proposed layout of the sewer improvements is depicted on Figure 3, which includes the
development broken out by different sewersheds.

Infrastructure Master Plan — Wastewater System Castellina



b g
| CASTELLINA MASTER PLAN |

EXHIEIT 13- DVERALL WASTEWATER
COLLECTION SYSTEM

A&, e,
e/

NOVEMBER 2018

- : - '.(imley»)Horn—/

Figure 3 — Overall Collection System Layout




The initial phase of the project is shown in Figure 4.

LEGEND

8" SEWER LINE
10" SEWER LINE
12" SEWER LINE
15" SEWER LINE
18" SEWER LINE
PHASE 1 BOUNDARY

WASTEWATER TREATMENT PLANT
(REFER TO WATERWORKS EXHIBIT)

MANHOLE

Kimley»Homn EXHIBIT 15 - PHASE 1 WASTEWATER COLLECTION SYSTEM
o L] CASTELLINA

Octover 23, 2018
—

Figure 4 — Phase 1 Sewer System

WASTEWATER TREATMENT PLANT

A new wastewater treatment plant will be constructed to treat the domestic wastewater
generated within the new development, and recycled water will be used for non-residential
outdoor irrigation. See Figure 5 for a preliminary process flow diagram of the proposed
wastewater and recycled water systems at Castellina.



——PHASE 1 CONSTRUCTION
PHASE 2 EXPANSION
—— PHASE 3 EXPANSION

SUPPLEMENTAL
FOTABLE WATER
MBR TREATMENT UV DISINFECTION
SYSTEN ] R
BASIN

FINE SCREEN, TYPICAL

CHLORINE

EMERGENCY

STORAGE
BASIN
INFLUENT
FUMPING = PHASE 2 | NOM-RESIDENTIAL
le—or | EXPANSION OQUTDOOR USES.
ON-SITE AGRICULTURAL
UV DISINFECTION RECYCLED WATER |RRIGATION AND
SEWAGE RS T PHASE3) c
(PHASE 3) OFF-SITE AGRICULTURAL
C )"J = I IRRIGATON
él_j_- RECYCLED WATER
T § PUMPING
YPYBIR)
SCREENINGS TO i (F')f_é’?@@ !
LANDFILL [ [}
=il | -
M o)
L I
=1 PHASE 3 |
EXPANSION
:
o
AERATED SOLIDS
HOLDING TANK

ADD DEWATERING @ PHASE 2
DR
77 | BIOSOLIDS DISPOSAL

el ap 7 i
- oo O CASTELLINA COMMUNITY

: WATERWORKS WATER AND WASTEWATER FACILITY PLAN
ENGINETETRS FIGURE 4

PRELIMINARY PROCESS FLOW DIAGRAM
(WASTEWATER AND RECYCLED WATER SYSTEMS)

o ety G4 w0 @ 5%

Oct 21, 2016 - G:d2pm

Figure 5 — Wastewater and Recycled Water Facility Process Flow
Diagram

According to the “Castellina Community — Water and Wastewater Facility Plan - Draft Report,”
dated October 24, 2018 by Water Works Engineers, influent wastewater flows are estimated
based on indoor potable water demands from the 2016 Water Supply Assessment, minus
estimated losses. Peak Hour Flow Rates were determined as 62 gpm (0.089 mgd) for Phase
1 and 1,528 gpm (2.20 mgd) for Planning Year 2040. The report gives a detailed table for
wastewater flow rates for the development, with assumptions for flow peaking factors based
on similar, typical residential developments. As development progresses, actual peaking
factors should be determined for use in future phases of system expansion.
The anticipated wastewater and recycled water systems include the following main unit
treatment processes and ancillary systems, as shown on Figure 5:

o Influent Pumping — Two small pumps (approx.. 5 hp amd 200 gpm each) to be replaced

by two larger pumps (approx.. 10hp and 800 gpm)
¢ Influent Screening — Self Cleaning Fine Screen
e Emergency Storage — 1.15 million gallons

Infrastructure Master Plan — Wastewater System Castellina



¢ Influent Flow Equalization — During initial phases of the project, it may be possible to
utilize the incoming collection piping and manholes to equalize flows.
e Packaged Biological Treatment and Tertiary Filtration — packaged membrane
bioreactor (MBR) system
o Disinfection — UV System
e Recycled Water Storage — 2.3 million gallons
Recycled Water Pumping - Two small pumps (approx.. 5 hp amd 200 gpm each) to be
replaced by two larger pumps (approx.. 10hp and 800 gpm)
e Residuals Handling — An aerated solids holding tank installed adjacent to the MBR
system during Phase 1.
e Odor control — influent pump station wetwell and anoxic chambers covered and ducted
to foul air fans, which will convey to an odor control system
e Operations Building — 1,800 sq. ft building at the WWTP site with a SCADA control
room, laboratory for water quality analysis, ADA restroom, storage area, and electrical
room
¢ Site Piping
o Raw sewage forcemain: 10-inch diameter
o Recycled water from MBR system: 8-inch diameter
o Recycled water from recycled water pumps: 8-inch diameter
o Potable water: 8-inch diameter
o Electrical and Controls
o Service likely through underground conduit and power conductors from the
access road to a new transformer.
o Wastewater treatment system fully automated with local and remote controls.
Main programmable logic controller (PLC) for all equipment. PLC for each
MBR system unit. SCADA system and diesesl standby generator at the WWTP
site.

Per the WSA, recycled water is planned to initially be used for construction water and non-
residential outdoor irrigation. Additionally, it is anticipated that portions of the existing almond
and fig orchards will be irrigated year-round within the development’s property to dispose of
excess recycled water. To accomplish this, the new recycled water distribution system will be
tied into the existing almond and fig irrigation systems as necessary to balance irrigation
needs with excess recycled water disposal requirements. As development progresses and
existing crops are removed to make way for homes, commercial facilities, school, etc., excess
recycled water is anticipated to be conveyed offsite for agricultural irrigation of adjacent
farmlands. Space is reserved at the WWTP site for construction of a larger recycled water
reservoir for long-term storage (in addition to the 2.3 million gallon basin to be added in Phase
1 of the project for short-term storage) in the event that year-round irrigation is not feasible
and recycled water must be held for several months.

Page 10 Infrastructure Master Plan — Wastewater System Castellina



During the initial phases of development when only a few houses are constructed, wastewater
would likely need to be temporarily stored and hauled to the City of Madera WWTP,
approximately 12 miles away from the development. As homes are constructed and occupied,
and daily average wastewater flows reach approximately 5,000 gallons per day (approx. 30
units), wastewater will be treated onsite at the new facilities.

Page 11 Infrastructure Master Plan — Wastewater System Castellina



Technical Memorandum
Wastewater System

Castellina Flow Generation Tables



Al
A2
A3
A4
A5
A6
A7
A8

B1
B2
B3
B4

Cl

c2

D1
D2
D3
D4
D5
D6
D7

TC1
TC2
TC3
TC4

CASTELLINA FLOW GENERATION TABLES

Village . 5
and Land Use Density Gross Estimated Allowable Net Net Density Number of Usage Rates Avg. Daily Flow  Peak Hourly Flow
Planning Category Acres* Net Density Range Target Dwelling Units (gpa/bu) (gpd) (gpd)
Area Acres** (du/ac) (gpd/ac)
VILLAGE A
11 LDR 16.6 11.0 4.0-7.0 du/ac 6.0 67 210 14,070 42,210
12 VLDR 18.0 16.0 2.0-4.0 du/ac. 3.0 50 210 10,500 31,500
13 LDR 115 9.0 4.0-7.0 du/ac 6.0 54 210 11,340 34,020
14 LDR 12.9 11.0 4.0-7.0 du/ac 6.0 60 210 12,600 37,800
15 LDR 17.6 15.0 4.0-7.0 du/ac 6.0 90 210 18,900 56,700
16 MDR 24.8 19.0 7.0-15.0 du/ac 9.0 171 210 35,910 107,730
17 LDR 20.1 16.0 4.0-7.0 du/ac 6.0 96 210 20,160 60,480
1.9 VLDR 17.9 15.0 2.0-4.0 du/ac. 3.0 45 210 9,450 28,350
Sub Total Residential 139.4 112.0 633 132,930 398,790
NP.1 Neighborhood Park 5.0 5.0 - - - 680 3,400 10,200
OP.1 Open Space 44 44 - - - 680 2,992 8,976
OP.2 Open Space 4.8 4.8 - - - 680 3,264 9,792
CG.1 Community Garden 3.0 3.0 - - - 680 2,040 6,120
CP.1 Central Park 23.0 23.0 - - - 680 15,640 46,920
Sub Total Other 40.2 40.2 27,336 82,008

VILLAGE B
6.1 AALDR 83.7 67.0 5.0-7.0 du/ac 6.0 402 110 44,220 132,660
2.1 MDR 25.6 20.0 7.0-15.0 du/ac 9.0 180 210 37,800 113,400
22 MDR 29.2 22.0 7.0-15.0 du/ac 9.0 198 210 41,580 124,740
23 LDR 21.1 17.0 4.0-7.0 du/ac 6.0 102 210 21,420 64,260
Sub Total Residential 159.6 126.0 882 145,020 435,060
GP.1 Grand Paseo 15 15 - - - 680 1,020 3,060
NP.2 Neighborhood Park 4.0 4.0 - - - 680 2,720 8,160
AAAC Active Open Space 6.0 6.0 - - - 680 4,080 12,240
CP.2 Central Park 7.0 7.0 - - - 680 4,760 14,280
Sub Total Other 185 185 0 12,580 37,740

VILLAGE C
31 MDR 11.9 9.0 7.0-15.0 du/ac 9.0 81 210 17,010 51,030
32 LDR 74.8 60.0 4.0-7.0 du/ac 6.0 360 210 75,600 226,800
Sub Total Residential 86.7 69.0 441 92,610 277,830
NP.3 Neighborhood Park 4.0 4.0 - - - 680 2,720 8,160
SCH School 12.0 12.0 - - - 1000 12,000 36,000
Sub Total Other 16.0 16.0 0 14,720 44,160

VILLAGE D
41 MDR 238 18.0 7.0-15.0 du/ac 9.0 162 210 34,020 102,060